# PRODUCT MONOGRAPH

# **ALLERGAN EYE ITCH RELIEF™**

Sodium Cromoglycate Ophthalmic Solution 2% w/v

**ANTI-ALLERGIC** 

Allergan Inc. Markham, Ontario L3R 9S1 Date of Preparation: November 27, 2007

Control: 117435

### PRODUCT MONOGRAPH

### **ALLERGAN EYE ITCH RELIEF™**

Sodium Cromoglycate Ophthalmic Solution 2% w/v
Allergan Standard

Therapeutic Classification: ANTI-ALLERGIC

# **ACTIONS AND CLINICAL PHARMACOLOGY**

In the immediate allergic reaction (Type I), the union of antigen with reaginic antibody leads to the formation and release of mediators of the local anaphylactic reaction. The principal effect of sodium cromoglycate is its specific ability to stabilize the membrane of the mast cell and thus prevent the release of mediators of anaphylaxis. The action appears to be specific for reaginic (immediate type) antigen/antibody reactions. No direct effect has been demonstrated on other types of immune reactions (Type II, III, and IV).

Sodium cromoglycate has no vasoconstriction, anti-histaminic or anti-inflammatory activity. Within 2-3 days of commencing treatment one can expect improvement in the signs and symptoms of seasonal allergic conjunctivitis (itching, tearing, congestion, etc.) in most patients. Continued therapy will usually keep the patient free from ophthalmic allergy symptoms during the challenge period.

# **INDICATIONS AND CLINICAL USE**

ALLERGAN EYE ITCH RELIEF™ (sodium cromoglycate) Ophthalmic Solution 2% is indicated to help relieve and prevent symptoms associated with allergic conjunctivitis or hay fever conjunctivitis.

# **CONTRAINDICATIONS**

ALLERGAN EYE ITCH RELIEF™ (sodium cromoglycate) Ophthalmic Solution 2% is contraindicated in those patients who have shown hypersensitivity to sodium cromoglycate or to benzalkonium chloride.

### **WARNINGS**

The recommended frequency of administration should not be exceeded.

ALLERGAN EYE ITCH RELIEF™ should only be used for allergic conditions of the eye. In some instances irritation or redness may be due to serious eye conditions such as infection, foreign body in the eye, or other mechanical or chemical corneal trauma requiring the attention of a doctor. If you experience eye pain, changes in vision, pain on exposure to light, acute redness of the eye, excessive discharge, abnormal pupils, if condition worsens or if relief is not obtained within 72 hours consult your doctor immediately.

Any remaining contents should be discarded four weeks after opening. Do not touch dropper tip to any surface since this may contaminate the solution.

# **PRECAUTIONS**

During treatment with ALLERGAN EYE ITCH RELIEF™ (sodium cromoglycate) Ophthalmic Solution 2%, soft contact lenses should not be worn.

### Use in Children

Safety and effectiveness in children below the age of 5 years has not been established.

### Use in Pregnancy

There has been to date, no adequate and well controlled studies in pregnant women.

### **Nursing Mothers**

It is not known whether this drug is excreted in human milk. Because many drugs are excreted in human milk, caution should be exercised when REFRESH ALLERGY™ is administered to a nursing woman.

#### **Drug Interactions**

Sodium cromoglycate has been used in association with other ophthalmic solutions in the rabbit including mydriatrics, antibiotics, steroids, vasocontrictors and astringents. No drug-drug interactions have been observed in the rabbit eyes.

### **ADVERSE REACTIONS**

The most frequently reported adverse reaction attributed to the use of REFRESH ALLERGY™ on the basis of reoccurrence following administration is transient ocular stinging or burning upon instillation.

The following adverse reactions have been reported as infrequent events; conjunctival injection, watery eyes, itchy eyes, dryness around the eye, puffy eyes, eye irritation and sties. It is unclear whether they are attributable to the drug.

# SYMPTOMS AND TREATMENT OF OVERDOSAGE

There have been no reported cases in humans of overdosage of the drug. Symptomatic treatment is suggested should accidental ingestion occur.

# **DOSAGE AND ADMINISTRATION**

The effect of ALLERGAN EYE ITCH RELIEF™ therapy is dependent upon its administration at regular intervals as directed in the labelling.

Symptomatic response to treatment (decreased itching, tearing, redness and discharge) is usually evident within 2-3 days. Once symptomatic improvement has been established, therapy should be continued for as long as needed to sustain improvement.

### Dosage:

Adults and children over 5 years: *Two* drops in each eye 4 times daily at regular intervals. One drop contains approximately 0.8 mg sodium cromoglycate.

# **PHARMACEUTICAL INFORMATION**

**Drug Substance**:

Proper Name: sodium cromoglycate

Chemical Name: Disodium 4, 4'-dioxo-5,5'-(2-hydroxytri-methylenedioxy) di (chromene-

2-carboxylate).

Structural Formula:

Molecular Formula: C<sub>23</sub>H<sub>14</sub>Na<sub>2</sub>O<sub>11</sub>

Molecular Weight: 512.3

Physical Form: sodium cromoglycate is a white hygroscopic powder.

Solubility: Soluble in 20 parts of water and the resulting solution is neutral.

### Composition:

Contains sodium cromoglycate 2%, edetate disodium and benzalkonium chloride 0.01% as a preservative.

# Stability and Storage Recommendations

Store at 15° to 30°C.

Protect from direct sunlight.

Discard opened bottle after 4 weeks.

# **AVAILABILITY OF DOSAGE FORMS**

ALLERGAN EYE ITCH RELIEF™ is a clear, colourless to pale yellow sterile solution supplied in 10mL plastic dropper bottles.

# **INFORMATION TO THE CONSUMER**

### ALLERGAN EYE ITCH RELIEF™

Sterile sodium cromoglycate ophthalmic solution 2% w/v, Allergan Standard

Helps prevent and relieve the symptoms of red, itchy, watery eyes due to allergies.

# What are Allergies?

Most allergic reactions are caused by exposure to substances in the environment. These include pollens, mold spores, house dust and animal dander.

Allergy symptons include irritation, grittiness, redness and excessive watering of the eyes.

Your allergy symptons may only occur at certain times of the year in reaction to a particular pollen. These are seasonal allergies.

#### Why do they occur?

Special (mast) cells which are present in the mucus membranes of your nose and eyes react to allergens such as pollen or dust by releasing histamine. This release of histamine then sets off the whole cycle of allergic symptoms.

### How Can you Tell If You Have Allergies?

It this is the <u>first time</u> you have had the symptoms, you should confirm the diagnosis with your doctor.

It is likely that your symptoms are due to allergies if:

- Both eyes are affected
- You have a runny or congested nose as well
- Your sight is not affected

### BUT if:

- Only one eye is affected
- You have no nose symptoms
- Your sight is affected
- You feel pain in your eye(s)

you cannot be sure your symptoms are due to allergies and should consult your doctor before you use ALLERGAN EYE ITCH RELIEF™.

# How does ALLERGAN EYE ITCH RELIEF™ work?

ALLERGAN EYE ITCH RELIEF™ works by blocking the release of histamine from the mast cells. This helps <u>prevent</u> the allergic response from taking place and so helps prevent the symptoms of red, itchy, watery eyes. ALLERGAN EYE ITCH RELIEF™ use should be started prior to your usual allergy season to gain the maximum preventative effect. In the case of unexpected exposure, begin treatment immediately at the first onset of symptoms. To maintain the symptom-free effect, it should be taken continuously throughout the season even when you feel you are free from your symptoms.

#### How to Use ALLERGAN EYE ITCH RELIEF™:

Adults and children over 5 years: *Two* drops into each eye 4 times daily. Do not exceed recommended dosage.

ALLERGAN EYE ITCH RELIEF™ are easily applied to the eye. First, you should tilt your head back and gently pull your lower lid down. Then carefully squeeze out *two* drops into each eye while looking up toward your forehead. Close your eyes gently for a few moments.

ALLERGAN EYE ITCH RELIEF™ should be used continually throughout your usual allergy season, even when you feel you are free from symptoms. Continued use will help <u>ensure</u> you remain symptom-free.

To maintain sterility, prevent touching the tip of the dropper with the eye or other surfaces. Discard the opened bottle after four weeks. Keep out of reach of children.

### Caution:

Those people who are sensitive may experience mild irritation of the eye, during the first few days of use. These effects are infrequent, minimal and reversible.

ALLERGAN EYE ITCH RELIEF™ should not be used with any other eye treatment except on the advice of a doctor.

### Warning:

ALLERGAN EYE ITCH RELIEF™ should only be used for allergic conditions of the eye. In some instances irritation or redness may be due to serious eye conditions such as infection, foreign body in the eye, or other mechanical or chemical corneal injury requiring the attention of a doctor. If you experience eye pain, changes in vision, pain on exposure to light, acute redness of the eye, excessive or milky (non-clear) discharge, abnormal pupils, if condition worsens or if relief is not obtained with 72 hours consult your doctor immediately.

Soft contact lenses should not be worn during treatment with ALLERGAN EYE ITCH RELIEF™.

As with any drug, if you are pregnant or nursing a baby, seek a doctor's advice before using this product.

Contains: Sodium cromoglycate 2%, edetate disodium and benzalkonium chloride 0.01% as a preservative.

Store at 15° to 30°C and protect from direct sunlight.

Product Monograph is available to physician and pharmacists on request.

Allergan Inc. 110 Cochrane Drive Markham, Ontario L3R 9S1

# **PHARMACOLOGY**

In vivo and in vitro animal studies have shown that sodium cromoglycate inhibits the degranulation of sensitized mast cells which occurs after exposure to specific antigens. Sodium cromoglycate acts by inhibiting the release of histamine and SRS-A (slow reacting substance of anaphylaxis) from the mast cells.

In vitro sodium cromoglycate demonstrated that it has the capacity to inhibit the degranulation of non-sensitized rat mast cells by phospholipase A and the subsequent release of chemical mediators. Sodium cromoglycate did not inhibit the enzymatic activity of released phospholipase A on its specific substrate.

Sodium cromoglycate has no intrinsic vasoconstrictor, antihistaminic or anti-inflammatory activity.

### Absorption, Distribution and Excretion

Sodium cromoglycate is poorly absorbed. When multiple doses of sodium cromoglycate ophthalmic solution are instilled into the rabbit eyes less than 0.01% of the administered dose of sodium cromoglycate is absorbed into the systemic circulation (presumably by way of the eye, nasal passages, buccal cavity and gastrointestinal tract). Trace amounts (less than 0.01%) of the sodium cromoglycate dose penetrated into the aqueous humor and clearance from this chamber is virtually complete within 24 hours after treatment is stopped.

In normal volunteers, analysis of drug excretion indicates approximately 0.03% of sodium cromoglycate is absorbed following administration to the eye.

A study on corneal epithelium wound healing in albino rabbits failed to demonstrate any significant difference in the rate of corneal re-epithelialisation between sodium cromoglycate ophthalmic solution, sterile saline solution, no treatment and an ophthalmic corticosteroid.

Sodium cromoglycate is taken up by the liver and the kidneys and excreted unchanged via the bile and urine.

# **TOXICOLOGY**

#### **Acute Toxicity**

The  $LD_{50}$  was approximately 4000 mg/kg administered peritoneally in mice, rats, guinea pigs, hamsters and rabbits, and intravenously in monkeys.

#### Subacute And Chronic Toxicity:

# Studies of Sodium Cromoglycate Ophthalmic Solution:

A 4% solution of sodium cromoglycate was instilled into the rabbit eyes up to 4 times daily for 28 days. No signs of irritation to the cornea, iris or conjunctiva were seen. No drug related macroscopic or microscopic changes were observed.

New Zealand albino rabbits and squirrel monkeys received 2% sodium cromoglycate two to ten times daily for 3 months and 6 months respectively. No fundoscopic changes were seen. Detailed histopathological examination of the eyes and related structures revealed no local irritation or toxic effects of treatment. Rats received sodium cromoglycate subcutaneously for 90 days at daily doses of 30, 78 and 198 mg/kg. Renal tubular damage was noted in some rats at the two higher dose levels. Other toxic effects that were seen at the higher dose were that the growth rates were depressed and a significant increase in weight of the hearts and adrenals. No toxic effects were detected in the group dosed at 30 mg/kg.

Rhesus Monkeys were given intravenous injection of sodium cromoglycate for 180 days at daily doses of 2, 10 and 50 mg/kg. No toxic effects were observed.

### Carcinogenesis, Mutagenesis and Reproduction

Long term studies in mice (12 months intraperitoneal treatment followed by six months observation), hamsters (12 months intraperitoneal treatment) followed by 12 months observation and rats (18 months subcutaneous treatment) showed no neoplastic effect of sodium cromoglycate.

No evidence of chromosomal damage or cytotoxity was obtained in various mutagenesis studies.

No evidence of impaired fertility was shown in laboratory reproduction studies.

# Conclusion from the Toxicology Studies

Sodium cromoglycate has a remarkably low order of toxicity as demonstrated in many systems. The safety margin thus established, gives confidence that extended use in humans does not constitute a significant toxicological hazard.

#### **BIBLIOGRAPHY**

- 1. Berstein, H.N. *et al* (1972) Compatibility in vivo of cromolyn sodium 4% ophthalmic solution with commonly used ophthalmic drugs. Eye Research Laboratories, Washington Hospital Center, Washington, D.C.
- 2. Drug Ther. Bull. (1977) Opticrom for vernal kerato-conjunctivitis. Drug Ther. Bull. <u>15</u>:25-26.
- 3. Garrett, M.H. (1976) Intal ophthalmic solution. Med. J. Aust. <u>2</u>:846.
- 4. Greenbaum, J. *et al* (1977) Sodium cromoglycate in ragweed-allergic conjunctivitis. J. Allergy Clin. Immunol. <u>59</u>:437-439.
- 5. Inerfield, G.C. (1982): Report of a study comparing a modified formulation of sodium cromoglycate eye drops with the existing formulation in the treatment of seasonal conjunctivitis. Presented at The European Academy of Allergology and Clinical Immunology, Annual Meeting, Portugal.
- 6. Kazdan, J.J. *et al* (1976) Sodium cromoglycate (Intal) in the treatment of vernal kerato-conjunctivitis and allergic conjunctivitis. Can. J. Ophth. <u>11</u>:300-303.
- 7. Nizami, R.M. (1980) Sodium cromoglycate ophthalmic solution in the treatment of seasonal allergic conjunctivitis. Modern Medicine of Canada <u>35</u>:377-380.
- 8. Nizami, R.M. (1981) Treatment of Ragweed Allergic Conjunctivitis with 2% Cromolyn Solution in Unit Doses. Annals of Allergy <u>47</u>:5-7.
- 9. Oosterhuis, J.A. (1973): Atopic conjunctivitis vernalis and the cromoglycate effect. In the atopy syndrome and organ-challenge procedures. Eds: R. Voorhorst et al. Fisons BV, Zeist.
- 10. Rice, N.S.C. (1973): Vernal kerato-conjunctivitis: An allergic disease of the eyes of children. Clinical Allergy, <u>3</u>:629-637.
- 11. Streeton, J.A. (1976) Intal ophthalmic solution. Med. J. Aust., 2:626-627.
- 12. Buckley, R.J. (1979): Long term experience with sodium cromoglycate in the management of vernal keratoconjunctivitis. In: The Mast Cell: Its Role in Health and Disease pp. 518-523. Ed Pepys, J. & Edwards, A.M. Pitman Medical.
- 13. Dart, J.K. (1986): Eye Disease at a Community Health Centre. Brit. Med. J. 293(6560): 1477-1480.
- 14. D'Souza, M. (1988): The Treatment of "Red Eye" in General Practice. In: Proceedings of 3rd Workshop on External Eye Disease and Inflammation: 49-55.

- 15. Elkington, A.R. & Khaw, P.T. (1988): ABC of Eyes. British Medical Association.
- 16. Goen, T.M. Sieboldt, K. & Terry, J.E. (1986): Cromolyn sodium in ocular allergic diseases. J. Am. Optom. Assoc. 57(7): 526-30.
- 17. Giorgio, C., Buscaglia, S. et al. (1992): Drug Treatment of Allergic Conjunctivitis. A review of the evidence. Drugs 43(2):154-176
- 18. Kazdan, J.J., Crawford, J.S., Langer, H. & MacDonald, A.L. (1976): Sodium cromoglycate (INTAL) in the treatment of vernal keratoconjunctivitis and allergic conjunctivitis. Canad.J.Ophthal. 11:300-303
- 20. Kray, K.T., Squire, E.N., Tipton, W.R., O'Dea, J. & Nelson, H.S.(1985): Cromolyn sodium in seasonal allergic conjunctivitis. J. Allergy Clin. Immunol. 76(4): 623-7.
- 21. Lindsay-Miller, A.C.M. (1979): Group comparative trial of 2% sodium cromoglycate (OPTICROM) with placebo in the treatment of seasonal allergic conjunctivitis. Annals Allergy 9:271-75.
- 22. Montan, P. & Zetterstrom, O.(1991): Do sodium cromoglycate (SCG) eye drops relieve allergic inflammation in the eye? Allergy Clin. Immunol. New Suppl. 1:137.
- 23. Richards, S., Thornhill, D., Roberts, Hand & Harries, U. (1992): How many people think they have hay fever, and what they actually do about it. Brit. J.Gen.Prac. 42:284-86.
- 24. Royal Pharmaceutical Society of Great Britain (1992): The Society suggests 51 changes. Pharm. J. 249: p.671.
- 25. Ruggieri, M.L. & Scorcia, G. (1987): Double-blind group comparative trial of sodium cromoglycate eye ointment and placebo in the treatment of allergic eye diseases. Ann. Allergy 58(2): 109-112.
- 26. Sheldrick, J.H., Vernon, S.A. & Wilson, A. (1992): Study of diagnostic accord between General Practitioners and an Ophtahlmologist. Brit.Med.J. 304: 1096-98.
- 27. Sorkin, E.M., & Ward, A. (1986): Ocular Sodium Cromoglycate An Overview of its therapeutic Efficacy in Allergic Eye Disease. Drugs 31(2): 131-48.
- 28. Takalo, E. & Ojantakanen, L. (1985): Sodium cromoglycate eye ointment in the treatment of seasonal allergic conjunctivitis. Proc. VIIth Congr.Eur.Soc.Ophthal. Helsinki pp. 381-382.
- 29. Takalo, E. & Ennevaara, K. (1986): Comparison of water- and methylcellulose-based sodium cromoglycate eye drops in the treatment of birch pollen induced seasonal allergic conjunctivitis. Acta XXV Concilium Ophthalmologicum. Proc.Intern.Cong.Ophthalmol. Rome, May 1986 pp. 1370-73.

- 30. Van Bijsterveld, O.P., Van de Reigt, M.L. (1981): Treatment of seasonal allergic conjunctivitis. Acta Therapeutic 7 p. 235-240.
- 31. Zawodnik, S., Petit Pierre M. *et al.* (1989): Levocabastine in the treatment of allergic conjunctivitis A double blind clinical study. Med.et.Hyg. 47 2021-2024.